SCANMASKIN
BURNISHER SX

Spare parts list

SCANMASKIN



Table of content

1. UnitAssembly 3
2 Optional Upgrades ..., 4
3. EngineAssembly 5
4. DeckAssembly 7
5 Tensioner Assembly and Engine Pulley Assembly 8
6 Front End Assembly................................. 9
7 Pad Driver Assembly...............oo e, .10
8. Shroud Assembly and Shroud Bolt & Spring Asm........................ 11
0. Bottle Carrier Assembly.....................ccooiii 12
10. Tee Handle Assembly ... 13
11.  Electrical COMPONENLS...........coooiiiiiiiiiiiiiiiceee e 14
12.  Clutch System and Operator Presence System ............................ (15
13.  Metal Pad Driver Assembly ... 16
14.  Labels & Literature......................oiiiie, 18
15, Wiring Schematic ... 19
16.  Contact Information 20

2 www.scanmaskin.com



SCANMASKIN BURNISHER SX ENGLISH

1. Unit Assembly

ltem  PartNo. Description Qty
W10666 Pad Driver Asm - 27" w/ Hex Hub, Bolt-Lock
1 W10667 Pad Driver Asm - 24" w/ Hex Hub, Bolt-Lock 1
W10668 Pad Driver Asm - 21" w/ Hex Hub, Bolt-Lock
W10518 Shroud Asm -27"
2 W10522 Shroud Asm - 24" 1
W10521 Shroud Asm - 21"
3 W10519 Deck Asm 1
4 W3132-2 Engine Asm 1
5 W10363 Bottle Carrier Asm 1
6 W10364 Tee Handle Asm 1
¥ W2502 Propane Cylinder - 20 Ib, RH Thread 1
8 W10520 Electrical Components 1
9 W10598 Shroud Bolt & Spring Assembly 4
10 W10658 Front End Asm 1
11 W10366 Vibration Isolating Spacer - 3/8-16 x M10 4
12 W10367 Nylock Nut - M10, Zinc 4
13 W10368 Engine Pulley Asm 1
14 F17159 Bolt- HCS7/16-20X 1.5 Z5 1
15 W10517 Rotary Tensioner Assembly 1
16 WBX51 51" Cogged Belt 1
T F0216763 1/4" P Clamp EDPM Cushion (Secures Throttle Cable) 1
ON40230 27" General Purpose Burnishing Pad
18 ON40224 24" General Purpose Burnishing Pad 1
ON40221 21" General Purpose Burnishing Pad

www.scanmaskin.com




MO0 Oy U

BT S
-

2. Optional Upgrades

Part No.
W10516
W10527
W10515
WO091A
W2803

W10543
W10544
W10549
W10523
W10536
W10545
W10546
W10669

Operator Presence System

High Emissions Monitoring System
Emissions Monitor

02 Oxygen Sensor

Muffler Heat Shield Assembly
Headlight Assembly

Dust Bag - 4 Pack

5 Gal Water System

Telescoping Handle System

USB Charging Port & Phone Holster
Drink Bottle & Halder

27" Metal Pad Driver ASM - Hex Stock Hub, bolt lock

o G P N B P S S Y RS e )

www.scanmaskin.com



SCANMASKIN BURNISHER SX ENGLISH

3. Engine Assembly

www.scanmaskin.com 5



Item

1.1
1.2
1.3
1.4
1.5

2.1
.
23
24
25
2.6
2.7
2.8
2.9

31
3.2
33
34

41
4.2
43
4.4
45

Qo ~ v

11

12

13

14

15

16

17

18

192

20
20.1
20.2
203

21

22

23

24

25

26

27

28

Part No.
PT-10299
PT-10301
PT-10302
PT-10230
PT-10324
PT-10322
W10388
W10389
W10390
W10387
W10391
W10392
W10393
W10394
W10395
W10396
W10397
W10398
W10399
W10400
wW10401
W10402
W10403
W10404
W10405
W10406
W10407
PT-10229
PT-FO141717
PT-FO141719
PT-F0O161815
PT-10233
PT-10231
PT-FO161812
PT-FO708753
PT-W1325
PT-W2608
PT-F69881
FO708773
PTFO161821
K11060-7016
PT-W1305
W10586
W10409
wW10410
w10411
K21163-0749
PT-F600792
K11013-0752
K11011-0787
K11008-7050A
K11008-7051A
K49065-7007
K14075-0037

Description

Fuel Line Assembly

Banjo Bolt - M10 x 20mm L

Washer - Rubber Coated

Fuel Line - 1/4 Stainless Solid Tubing

Flare Nut - 1/4 Tubing, 45 Deg Flare, Shart
Elbow - 1/4 Male Flare x 1/4 Female NPT
Muffler Assembly

Bolt - Hex Cap Screw, M8x20, Zinc

Split Lock Washer - M8, Zinc

Flat Washer - M8, Zinc

Hex Flanged Bolt - M8x20, Zinc

Muffler Support Bracket - Cylinder 1

Hex Flanged Nut - M8, Zinc

Catalyst Muffler w/ Manifold

Muffler Support Bracket - Cylinder 2

Hex Nut - M8, Zinc

Qil Drain Assembly

Qil Drain Valve

Spring YWire Clamp - 10mm, Zinc

Qil Drain Hose

Cap - 0il Drain Hose

High Pressure Hose Assembly - 12 in

High Pressure Hose - 12 in

Q-ring - 7.5mm ID x 1.8mm

Inline Propane Filter - 10 Micron

Spring - Propane Filter

Rego Fitting - RH Thread

Carb/Regulator - 603 Body, Spring, Linkage
Socket Cap Screw - M6-1.0 x 100mm, 12.2 Zinc
Socket Cap Screw - M6-1.0 x 120mm, 12.9 Zinc
Hex Flanged Bolt - M6-1.0 x 35mm, 8.8 Zinc
Spacer-1/41Dx 12 0D x7/8 L

Air Intake Elbow

Hex Flanged Bolt - Mé x 20 DIN6921 Z

P Clamp - 1/4 Vinyl Cusion 0.281 Hole Dia
Qil Pressure Switch

Lackeff - 12V Solenoid

Elbow - 1/4 MNPT x 1/4 FNPT, 20 Deg

P Clamp - 5/8" Vinyl Cushion, 0.406" Hole
Hex Flanged Bolt - M8-1.25 > 16mm
EXHAUST GASKET 603CC 18HP

Starter Solenoid - 12V

Bonnet Filter Assembly

Bonnet Filter

Suppart Bracket - Bonnet Filter

Bumper - Bonnet Filter Bracket

12V Starter - FS481V (603CC)

Spade Disconnect - Female 16-14 .250X.032
Air Filter -FS481V (603CC)

Cover - Air Filter, FS481V (603CC)

Cylinder Head Kit #1 (Operator Right) FS481V 603CC
Cylinder Head Kit #2 (Operator Left) FS481V 603CC
Qil Filter - FS481V (603CC)

Qil Dipstick - FS481V (603CC)

=
=

o (b o b B gy e Bt e bt R PR R | VR PR e YR e | e s fe e b Fe Sl |l e L e L b e | R e et i (b s b i e o

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

4. Deck Assembly

Item  Part No. Description Qty
1 W10369 Front Cover 1
2 W10370 Deck 1
3 W10371 Flat Washer - M12, Zinc 4
4 W10372 Split Lock Washer - M12, Zinc 4
5 W10373 Bolt - BHSCS, M12x25, Zinc, 8.8 4
6 W10374 Deck Underside Cover 1
7 W10375 Wheel Assembly 2
7.1 W10376 Bolt-HHCS Combo, M12x35, Zing, 8.8 4
72 W10377 Wheel Bracket 1
73 W10378 Hairpin - 57mm Length 1
74  W10379 Wheel - 6", Bubber, Smooth, Ind Bearings 1
7.5  W10380 Wheel Axle 1
8 W10381 Rear Caster Assembly 2
81 W10382 Bolt - BHSCS, M8x20, Zing, 8.8 2
82 W10383 Balt - BHSCS, M8x25, Zing, 8.8 2
83 W10384 Nylock Nut - M8, Zinc 4
84 W10385 Rear Caster - 3 in. 1
W10386 Pad - Propane Tank Bottom Support 1
10 W10387 Flat Washer - M8, Zinc 4

www.scanmaskin.com




5. Tensioner Assembly and Engine Pulley Assembly

ltem

=~ OV AN

ltem

Lo R Oa B “ N UST \5

Part No.
W1101
W1184
F13107
F13110
F33622
F33008
F33006

Part No.
W10412
W10413
W10414
W10415
W10372
W10416

Description

Rotary Tensioner Arm

Pulley for Rotary Tensioner w/ 0.51" shoulder
Bolt - HCS, 3/8-16 x 1-1/4, Zinc

Bolt - HCS, 3/8-16x 1 3/4 Grade 5 Zinc
Medium Split Lock Washer 3/8 Zinc

USS Flat Washer 3/8 1.D. Zinc

USS Flat Washer 5/16 LD, Zinc

Engine Pulley Assembly

Description
Crankshaft Sleeve

Key - 1/4 % 1/4 x 20mm
Engine Pulley - 4 in.

Flat Washer - M13, Zinc

Split Lock Washer - M12, Zinc
Set Screw - M6x12

Qty

P B B € O P B ) P

Qty

Rl i s e

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

6. Front End Assembly

ltem  Part No. Description Qty
1 W10417 Bearing Cover 1
2 W10418 External Shaft Circlip - 30mm 4
3 W10419 Bearing - 6206-2RZ, 30x62x16 mm 7
4 W10420 Bolt - HHCS Combo, M12x30, Zinc, 8.8 4
5 W10421 Bearing Housing 1
6 W10422 Key - 1/4 x 1/4 x 28mm 1
7 wi0416 Set Screw - Mox12 2
8 W10657 Shaft - Front End, Hex Drive, Bolt-Lock 1
9 W10424 Pulley - 7.9 in 1

www.scanmaskin.com




7.Pad Driver Assembly

Itermn

= 00N Y T AW N

<

B |
-t

12
13
14
15

Part No.
W10425
W10655
W10384
W10367
W10427
W10428
W10429
W10430
W10431
Ww10432
W10433
W10434
W10435
W10427
W10436
W10437
W10656

Description

Flex Plate

Shaft Coupler Hub - Hex Hole, Bolt Lack
Nylock Nut - M8, Zinc

Nylock Nut - M10, Zine

Flat Washer - M10, Zinc

Hex Flanged Bolt - M8x25, Zinc

Spacer - Flex Plate

Pad Riser - Steel

Pad Holder - Female Housing

Flat Washer - M10x 30 x 1.5 mm

Pad Gripper Surface - 27"

Pad Gripper Surface - 24"

Pad Gripper Surface - 21"

Flat Washer - M10, Zinc

Bolt - HHCS M10x55, Short Head, Zinc, Gr 8.8
Pad Holder - Male Threaded Flange

Balt - HHCS Combo, M12x25, Zing, 8.8

fo]
f=g

= = O = =

—_

—_ = o o

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

8. Shroud Assembly and Shroud Bolt & Spring Assembly

Shroud Assembily

Item  Part No. Description Qty
W10442 Shroud - 27"

1 W10443 Shroud - 24" 1
W10444 Shroud - 21"

2 W10529 Seal Holder - H Channel, cut to fit 1

3 W10547 Kerf Dust Seal - 96 in. length, cut to fit 1

4 w10446 Machine Screw -PPH  M4x16 5]

5 W10447 Flat Washer - M4x12 6

6 W10448 Flat Washer with M4 Threaded Hole 6

7 W10538 Dust Chute - 27&24 in. Compatible 1
W10594 Dust Chute - 21in. Compatible

8 W10597 Foam Gasket - Dust Chute 1

o W10539 Cap - Dust Chute 1

10 W10595 Flange Bolt - Méx16 Zinc 4

11 W105%26 Nylock Nut - M8, Zinc 4

Shroud Bolt & Spring Assembly

eV

ltem  Part No. Description Qty
1 W10451 FHCS Bolt - M10x75, Zinc, Grade 8.8 1
2 W10450 Washer - Countersunk Hole 1
3 W10449 Sleeve Spacer 1
4 W10453 Flat Washer - 12.5 1D x 30 OD x 2 mm 1
5 W10452 Compression Spring 1

www.scanmaskin.com




9. Bottle Carrier Assembly

ltem

3.1
3.2
33
34
35

QO o T s

=)

11
12
13
14

Part No.
W10454
W10455
W10456
W10457
W10458
W10459
W10460
W10461
W10462
W10387
W10384
W10463
W10464
W10465
W10466
W10376
W10467
W10468
W10469

Description

Bottle Carrier

Tank Strap

Battery Box Assembly

Bolt - BHSCS, Mé6x16, Zing, 8.8

Battery Clamp - Top

Bolt - HHCS Combo, M10x25, Zing, 8.8
Battery Support Bracket

Foam - 50x20x7 mm

Hex Flanged Bolt - M8x75

Flat Washer - M8, Zinc

Nylock Nut - M8, Zinc

Foam - 28MB0x5 mm

Machine Screw - PPH M5x 10, Zinc
Clamp Mechanism

Hairpin

Bolt -HHCS Combo, M12x35, Zing, 8.8
Rubber Grommet - 16.5 mm hole

Hole Plug - Water Controls

Hole Plug - Head Light Switch

Qty

) S g 7% ) T e RO S S e R e ) R B ¢ 7 T e

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

10. Tee Handle Assembly

4
Iltem  Part No. Description Qty
1 W10470 Tee Handle 1
2 W10471 Hex Flanged Bolt - M12x80, Zing, 8.8 1
3 W10371 Flat Washer - M12, Zinc 1
4 W10472 Nylock Nut - M12, Zinc 1
5 W4110 Throttle Cable, Bracket, & Lever -53 in 1
6 W10474 iflachine Screw - PPH M5x 16, Zinc 2
7 W10475 Ergonomic Grip Assembly 2
7.1 W10476 Grip Clamp 2
7.2 W10477 Ergonomic Grip 1
7.3 W10478 Socket Hed Cap Screw - M3x12, Zinc, 8.8 2
8 W10552 Knob - Tee Handle Adjustment 1

www.scanmaskin.com




11. Electrical Components

Part No.
W10479
W10480
W10481
W10482
W10483
W10484
W10485
W10486
W10487
W10488
W10489
wW10420
wW10421

Description

Tach Hour Meter

Key Switch - Incl 2 Keys & Hardware
Battery - Li{on 12V

Wire Harness

Self Tapping Screw - ST3x6
Circuit Board

Hex Hlange Bolt - M6x12, Zinc
Electronic Box & Cover

Wire Grommet

Fuse Holder

Self Tapping Screw - ST4x10
Glass Fuse - 3A, 5x20

Glass Fuse - 6A, 5x20

£
=

SRR BT 00 T R PR 0 R g A P

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

12. Clutch System and Operator Presence System

Item  Part No. Description Qty
1 W1210 CVX Electric Clutch CCW 12V w/ 4" Pulley 1
2 F17159 Bolt -HCS 7/16-20 X 1.5 25 1
3 W50010 Clutch Component Assembly 1
31 W10493 Clutch Upper Spacer 1
32 WIl10494 Sleeve - Clutch Arm Support Bolt 1
3.3 W10495 Split Lock Washer - M10, Zinc 1
34 W10496 Baolt - Clutch Arm Support 1
35 W10415 Flat Washer - M13, Zinc 1
3.6 W10372 Split Lock Washer - M12, Zinc 1
3.7 W10497 Clutch Handle Set - Incl L+R+Wiring 1
38  WIl0498 Wire Clip 2
3.9 Wio429 Rubber Grommet - 18 mm hole 1

Operator Presence System

3
ltem  Part No. Description Qty
1 W10497 Clutch Handle Set - Ind L+R+Wiring 1
2 W10498 Wire Clip g
3 W10499 Rubber Grommet - 18 mm hole 1
4 W10528 Wiring Hamess - Operator Presence System 1

www.scanmaskin.com




13. Metal Pad Driver

Item  PartNo. Description Qty
1 W10425 Flex Plate 1
W10655 Shaft Coupler Hub - Hex Hole, Bolt Lock 1
A w10384 Nylock Nut - M8, Zinc 6
4 W10367 Nylock Nut - M10, Zinc 6
5 W10427 Flat Washer - M10, Zinc 6
6 W10428 Hex Flanged Bolt - M8x25, Zinc 6
7 W10429 Spacer - Flex Plate 6
8 W5227 27 METAL SPUN DISK 1
2 W10431 Pad Holder - Female Housing 1
10 W10367 Nylock Nut - M10, Zinc 6
11 W10433 Pad Gripper Surface - 27" 1
12 wio0427 Flat Washer - M10, Zinc 6
13 W10436 Bolt - HHCS M10x55, Short Head, Zinc, Gr 8.8 6
14 W10437 Pad Holder - Male Threaded Flange 1
15 W10656 Bolt - HHCS Combo, M12x25, Zing, 8.8 1
16 F0162923 Rivet 3/16 BLACK, Steel 8

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

"A" Class Service Parts -High Demand

Part No. Description

WBX51 51" Cogged Belt

W10549 Dust Bag - 4 Pack

W10409 Bonnet Filter

K11013-0752 Air Filter - FS481V (603CC)
K49065-7007 Qil Filter - FS481V (603CC)

W10656 Bolt - HHCS Combo, M12x25, Zinc, 8.8
W10547 Dust Seal - Shroud {cut to fit)

W10539 Cap - Dust Chute

W10552 Knob - Tee Handle Adjustment
w4110 Throttle Cable, Bracket, & Lever -53 in
wW10482 Wire Harness

W10490 Glass Fuse - 3A, 5x20

W10491 Glass Fuse - 6A, 5x20

Part No. Desaription

W10666 Pad Driver Asm - 27" w/ Hex Hub
W10667 Pad Driver Asm - 24" w/ Hex Hub
W10068 Pad Driver Asm - 21" w/ Hex Hub
W10433 Pad Gripper Surface - 27"

W10434 Pad Gripper Surface - 24"

W10435 Pad Gripper Surface - 21"

W10518 Shroud Asm - 27"

W10522 Shroud Asm - 24"

W10521 Shroud Asm - 21"

W2502 Propane Cylinder - 20 Ib, RH Thread
W10658 FrontEnd Asm

W10366 Vibration Iselating Spacer - 3/8-16 x M10
W10517 Rotary Tensioner Assembly

WO0091A Emissions Monitor

w2803 02 Oxygen Sensor

PT-10302 Washer - Rubber Coated

W10388 Muffler Assembly

W10402 High Pressure Hose Assembly - 12 in
W10405 Inline Propane Filter - 10 Micron
PT-10229 Carb/Requlator - 603 Body, Spring, Linkage
PT-W1325 Qil Pressure Switch

PT-W2608 Lockoff - 12V Solenoid

K11060-7016 BEXHAUST GASKET 603CC 18HP
PTW1305 Starter Solenoid - 12V

W10410 Support Bracket - Bonnet Filter
K11011-0787 Cover - Air Filter, F$481V (603CC)
K11008-7050A Cylinder Head Kit #1 (Operator Right) FS481V 603CC
K11008-7051A Cylinder Head Kit #2 (Operator Left) FS481V 603CC
K14075-0037 Oil Dipstick - FS481V (603CC)
K21163-0749 12V Starter - FS481V (603CC)
W10379 Wheel - 6", Rubber, Smooth, Incl Bearings
W10378 Hairpin - 57mm Length

W10380 Wheel Axle

W10385 Rear Caster - 3 in.

W10386 Pad - Propane Tank Bottom Support
W10413 Key - 1/4 x 1/4 x 20mm

wW10414 Engine Pulley - 4 in,

W10416 Set Screw - Méx12

W10417 Bearing Cover

W10419 Bearing - 6206-2RZ, 30x62x16 mm
W10422 Key - 1/4 x 1/4 x 28mm

W10425 Flex Plate

W10437 Pad Holder - Male Threaded Flange
W10538 Dust Chute

W10455 Tank Strap

W10465 Clamp Mechanism

W10466 Hairpin

W10475 Ergenomic Grip Assembly

W10479 Tach Hour Meter

W10480 Key Switch - Incl 2 Keys & Hardware
W10481 Battery - Li-lon 12V

W10484 Circuit Board

www.scanmaskin.com




14. Labels & Literature

. Oredcargies ol ml Al preprivval.

2. Ermurs sl hurss e propariy commaciend in propem
pfinkar s rwrchire sy,

2. Ot e it v v g .

& Tom ignitias iy fa STANL. Dln nat angage clariarfar
Iy T i Par attamngt.

K Whes sngine sturts, et Hrmitis fn praper quoed.

STt

A s e el b il I
roalsiushovting. and rsintaname s

Part Mo TH0ZZ Trowreniaffre Maks e I inthoios:
Db i ol s

ltem  Part No.

1 W10500

W10501
3 W10502
4 W10503
5 W10504
6 W10505
7 W10506
8 W10507
9 W10583
10 W10508
11 W10509
12 W10510
13 WI10511
14 W10512
15 W10513
16 W10551

DanoT sy
g e et miagt Sy o Ter o apen

ot ol ks i g L U i
collmberprier by wrarvting rvvchies ud siomas.

Ureralpsrevens el e ks e
D NOT R am wearfiliod yfinden. 28 b of hnd s
i,

ONYX

415, Litlm Eyypt Ao, Standny. NC 20164
170452755488 WL e Ut Com

o oo N
P
PROUCLY ASSEMBLED IN THE USA

Description

Label - Operating Instruction

Label - Keyswitch

Label - Throttle

Label - Warning, Hot & Moving Parts
Label - Danger, Propane Safety
Label - Engine Shroud Front

Label - Engine Shroud Side

3D Label - JX Brand

3D Label - $X Brand

Label - ONYX Bubble

Serial Plate - ONYX Brand

Label - LX605 Brand

Label - LX600 Brand

Label - Emissions Certification 603L1
Label - ONYX Oval Nameplate
Literature Kit - Propane Floor Machine

Qty

NG SUEN] PEYY RS A (Y SR A

| |t | i o

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

15. Wiring Sche@matlc B

Emission
Module*

Oxygen
Sensor*

e g
o .
= =0
= 658 Y.
o B§ 2z
§es £
28% & )
23 S w2 Clutch Handle Switch*
ZE %g
. 33
85 BK . BK ]
83 - g
£3 ES Q 5
S 9 S 4 ol
4 8§ =
e 8 v 18 o g & |
[T N -9 | -
T c :
58 : « £5
g ) e @ ‘ = o3
. S 5
: 5 T ‘ = S
Teg | © Te
SR £ e
L8 | g a®
2 £
- ‘ Yoy
. I N [ PO BK
e e Y1
=
AD ‘ =S x| (@
BK BK
o p—————— ‘ [1®
[
——
+ * ‘
o . [
E. —— ° .
§l=] oI 2 |
o — o o > z g g .
o | == S Bl o 3 = = [ ROWT_ "
P I I B I RV o—— —-
1 5 'S8 "
- % 2 g ‘ I Headlight RD
« I? o llgg ‘o s [ el Switch* ®
o = O =
5] ‘T L al Z % || <
o= X ol zl o ° s & 2 ﬁg‘o ® |@ (Y YY) &2
= ¥ g g 3 s @]%f = |4 |2 1 12 2 s 2
= 0% C1E e E e 8% Al |||@ =5
=8 5] [}
D= =g °
'z
= \ | @
gqrons o8 | |
O ¥ + * > a 4
SEERG o z = 4 o
oo P ‘ ! c g /C —|BK
= O
SEL ~ & py 1 [l ] . )
e s 558 D PN d < - |sE Water Switch
o
SE2 ~38
o
o |2
=]
e
53
o
»
el
@ 3
=
N
=] £
[§)
el
a
M
| 4]

|
)

T

Fuse 2

&T_

M Jp——io
if
I
5

j—e

e

V out

Motes:
* (Asterisk) indicates component is optional.

14 D4
N

fpy

A 06

ll®

Ground points

1. Engine Block {Rear Bolt)

. Engine Block {Mear Voltage Reg.)

Muffler

. Engine Block (Through Starter Solenoid Mounting)
. Engine Block (Through Starter Mounting)
Common Circuit Board Ground

O
b a +
fs ¢ I @ Color Codes:
w o

U1
Vin

o
4

R1

N B N

Relay 2
5
—
1}
1

= GN = Green

wa)sAg Jayepn dwingd 1oy pasn

GN/YL = Green + Yellow
RDMT = Red + White

=< — — BK = Black = WT = White
— I® — RD =Red — BN =Brown
YL = Yellow — GY = Gray

www.scanmaskin.com




16. Contact information

Sweden (Head Office)
Heljesviagen 10
Box 187
SE-437 22 Lindome

Phone: +46 (0) 31 99 49 70

Fax: +46 (0) 31 99 48 70

E-mail: info@scanmaskin.se

Website: www.scanmaskin.se
Denmark

Torvegade 22

DK-7330 Brande

Phone: +45 97 18 00 58

Fax: +4597 18 45 58

E-mail: info@scanmineral.dk

Website: www.scanmaskin.se
Norway

Maridalsveien 91
NO-0461 Oslo

Phone: +47 63 87 60 00

Fax: +47 63 876001

E-mail: info@scanmaskin.no

Website: www.scanmaskin.no
Finland

Raudoittajantie 3 A
FIN-06450 Porvoo / Borga

Phone: +358 10 292 4700

E-mail: info@scanmaskin.fi

Website: www.scanmaskin.fi
USA

18868 72nd AVE S

WA-98032 KENT
Phone: +1 425 209 0147

E-mail: info@scanmaskin.com
Website: www.scanmaskin.com



